Palika Bhawan, Near 6 No. Bus Stop

AT, TR Y- U4 b, J9.9. 9uTel Shivaji Nagar, Bliopal 46201

Directorate, Urban Administration & Development, M.P., Bhopal el 0755-2558736 ;
Email:- enci@mpurban.gov.in

Website: www.mpurban.gov.in

PHIG /LY. /07 /2024 / B2 \\4 A, fasie— 0 S-03F-Y
AT

il gl tapd wMe e emEd (ISSR) @), famim e
D /ALY, /07 /2021 /8085 faAle 02082021 4 1 fr ww 2| BT syt o
YT fohar T R, S a1t A 05.07.2024 X A fh W &

HRT—Uh
(Water Supply, Sewerage and Tube Well Works)

1. G Q@lep A SX ST (ISSR) & WNI—Udb, Water Supply, Sewerage and Tube
Well Works & Chapter-4 # 3ISTH . 4.1 Ud 43 P TR wlerenfia faar s @

Ductile Iron Pressure Pipes and Specials with Tyton Joints

r';e: Item Description Unit (,'ff,i‘*j_ )
[...]
Convertor online based on Nano technology, confirming with
the norms are to be used afier third party qualily assurance
certificate for treatment of water and wastewater and clleclive
disinlection cquipment including panel box with adaptor (for
AC to DC converter), pressure gauge and jointing material like
flanges with above 40 mm size of product at both the ends.
duly tested inclusive of all cost of inspection charges, transit
insurance, loading/unloading and stacking at site / store cle,
complete.

(This system requires minimum mechanical pressure of 1 to 4
kg, In case ol absenece of required pressure, auxiliary pumping
will be required. hence additional cost for pumping system
shall be requisite as mentioned below)

22.13.1

Nano Water Convertor 25mm (1") length 340 mm, weight 1.2
kg, flow rate of 6720 lit/hr, MS powder coted panel box with
AC to DC adopter 01 nos.

Each

269,999.00

22.13.1.1

Optional- 2 HP, Centrifugal Monoblock Pumpset (if required)
installation charges with accessorics and required civil work
and electric work as per safcty norms.

Each

13891.00

22,132

Nano Water Convertor Heavy Duty 32 mml .25") length 390
mm, weight 3.3 kg, flow rate of 12900 lit/hr, MS powder
coted panel box with AC to DC adopter 01 nos.

Each

337,999.00

22.13.2.1

Optional- 2HP, Centrifugal Monoblock Pumpset (if required)
installation charges with accessories and required civil work
and eleetric work as per safety norms.

Each

13891.00

22,133

Nano Water Convertor Heavy Duty 40mim (1.50") length 410
mm, weight 4 kg, flow rate of 19200 lit/hr , MS powder coted
panel box with AC to DC adopter O1 nos.

Each

605,999.00

22.133.1

Optional- 3 HP, Centritugal Monoblock Pumpset (if required)
installation charges with accessories and required civil work
and cleetric wark as per safety norms.

Each

16319.00

22.134

Nano Water Convertor Heavy Duty 50mm (2") length 480
mm, weight 7.7 kg, flow rate of 28800 lit/hr , MS powder
coted pancl box with adopter 01 nos.

Each

539,999.00

22.13.4.1

Optional- SHP, Centrifugal Monoblock Pumpset (if required)
installation charges with accessories and required civil work
and electric work as per safety norms.

Each

20173.00

22.13.5

Nano Water Convertor Heavy Duty 65mm (2.5") length 590
mm, weight 15.1 kg, flow rate of 48000 lit‘hr, MS powder
coted panel box with AC to DC adopter 02 nos.

Each

674,999.00

22.13.5.1

Optional- 5 HP, Centrifugal Monoblock Pumpset (if required)
installation charges with accessories and required civil work
and electric work as per safety norms.

Each

20173.00

21




S.No.

Particulars of Items

Unit

Rate (in Rs.)

22.13.6

Nano Waler Convertor Heavy Duty 75mim (3") length 660
mm, weight 19.5 kg, low rate of 69000 liv/hr, MS powder
coted panel box with ac to de adopter 02 nos.

Each

809,999.00

22.13.6.1

Optional- 5 HP, Centrifugal Monoblock Pumpsct (if required)
installation charges with accessories and required civil work
and electric work as per safely norms,

Each

20173.00

22.13.7

Nano Water Convertor Heavy Duty 100mm (4") length 950
mm, weight 42 kg, flow rate of 94800 lit/hrMS powder coted
panel box with a¢ to de adopter 04 nos.

Gach

1,079,999.00

22.13.7.1

Optional- 7.5 HP Centrifugal Monoblock Pumpset (if required)
installation charges with accessorics and required civil work
and electric wark as per safety norms.

Each

23874.00

22.13.8

Nano Water Convertor Heavy Duty 125mm (5") length 1150
mm, weight 72.5 kg, flow rate of 144000 lit/hr, MS powder
coted panel box with ac to dc adopter 04 nos.

Each

1,349,999.00

22.13.8.1

Optional- 12.5 HP Centrifugal Monoblock Pumpset (if
required) installation charges with accessories and required
civil work and electric work as per safely norms.

Each

37354.00

22.13.9

Nano Water Convertor Heavy Duty 150mm (6") length 1320
mm, weight 105 kg, flow rate of 222000 lit/hr, MS powder
coted panel box with ac to dec adopter 04 nos.

Each

1,619,999.00

22.139.1

Optional- |5 HP, Centrifugal Monoblock Pumpset (if required)
installation charges with accessories and required civil work
and electric work as per safety norms.

Each

40401.00

22.13.10

Nano Water Convertor [leavy Duty 200mm (8") length 1600
mm, weight 210 kg, flow rate of 390000 lit/hr, MS powder
coted pancl box with ac 1o de adopter 06 nos.

Each

2,159,999.00

22.13.10.1

Optional- 20 HP, Centrifugal Monoblock Pumpset (if required)
installation charges with accessories and required civil work
and clectric work as per salely norms.

Each

56476.00

22.13.11

Nano Water Convertor Heavy Duty 250mm (10") length 1950
min, weight 400 kg, flow rate of 630000 lit/hr, MS powder
coted panel box with ac to de adopter 08 nos.

Each

2,699,999.00

22.13.11.1

Optional- 25 [P, Centrifugal Monoblock Pumpset (if required)
installation charges with accessories and required civil work
and electric work as per safety norms.

Each

73022.00

22.13.12

Nano Water Convertor Heavy Duty 300mm (12") length 2300
mun, weight 625 kg, flow rale of 780000 lit/hr , MS powder
coted panel box with ac to de adopter 08 nos.

Each

3,239,999.00

22.13.12.1

Optional- 30 HP, Centrifugal Monoblock Pumpset (il required)
installation charges with accessories and required civil work
and clectric work as per salcly norms.

[Each

89457.00

Note - 1. This system required min, mechanical pressure of 14 kg,

pressure, auxiliary pumping will be required.

in case of absence of required

2. No additional payment shall be paid in casc of change in the design for the given capacity.

22




10. gﬂ'ﬁ@lﬁ Tl HIME T aﬂﬁ?—‘l (ISSR) @ WMT-Td, Water Supply, Sewerage and

Tube Well Works @ Chapter-22 # TR JMgTH 22,14 SiTST STl T—

Bio Culture
(Bio Culture manufacturing based on fruits and vegetables extracts)

s . Rate
Item. No. [tem Description Unit (in Rs)

Supply, Installation, Commissioning, Testing and dosing or
spray of Bio culture for wastewater/ sewage treatment in drains,
ponds, water bodics, wetlands for Phyto-remediation/ Phytorid,
STP/ ETP Plants including - solar pump, labor, watcr testing Per

22.14 (fortnightly through NABL accredited Laboratory/  Reputed MLD 91,000/- Per Month

Govt Institute. Minimum 3 samples shall be taken from gach

point), Sereens, dosing: Water tank of 5000 Lit with fittings,
gabion wall and protection cage for dosing water tank.
Complete.

1. gﬂ'ﬁ‘@ﬁ Thipd AMEH X aﬂ_ﬁﬁl (ISSR) @ ¥rT-Us, Water Supply, Sewerage and

Tube Well Works & Chapter-22 % FIFTRIR JTged 22,15 WIST ST 8-

Sewage Treatment Plant (STP) - Rotating Media Bio Reactor (RM BR)/ Rotating Attached Growth

Treatment Plant.

No. .

Ttem. ey . Rate
Item Description 1 Unit (Rs. in Lakh)

. NOTES:- o
22.15 |1. Screen chamber and grit sepa

E{gguﬁtc_) 5 MLD capacity are considered as manual type.

TUpE) 5 MLD capacily STP, chlorination shall be done by using sodium hypochlorite solution.

Above 5 MLD capacity gas chlorinator to be provided.

3. Sludge thickener is not provided upto 3 MLD capziéiTy?’fﬁ Sludge will be collected into sludgt_:

4. For all STP sludge dewatering is using solid bowl ccntrifug_c Or Basket Centrifuge.

sump & pumped directly to sludpe dewatering system.

5. Chlorinator 1‘361i1--1617c511sicl@£iTm:'?F'IiTpFG MLD capacity. For STP upto 3

laboratory & administration building is not considered. Only a room for operator is considered.

MLD,

6. Storm waler drains, site clearance is not considered in scope.

7. All water retaining structures arc in M-30 grade of concrete.

8. Water tglp!e__i__g._édnsidered 5 M below GL for design.

9. Grade for coment used is OPC 43 grade.

10. Grade of steel used is fc 415,

11, Peak factor considered for design for plants upto 3 MLD is 3.0, from 4 to 15 MLD is 2.5 & from

12. Chcmica:fs rcquircd during trial run & commisﬁ;hﬁig not consﬁrcd._
13. Power available at STP location is assumed as LT powcr supply.

16 to 20 MLD is 2.0. -

coating according to specification as per 1S 4759; 1996 (reaftirmed 2006)

14. All the structural steel works / fabrications arc o be provided with application of Hot dip zing

1 Sewage Treatment Plant (S'I‘P)_- Rotating Media Bio Reactor (RMBR)/ Rotating Attached

Growth Treatment Plant.

23




Item.
No.

Item Description

Unit

Rate
(Rs. in Lakh)

Designing, providing, constructing, hydraulic testing, comumissioning
and giving satisfactorily trials consisting of Wet well including
pumping up to inlet chamber, Inlet Chamber, Screen Chamber, Detritus
Tanks/ Vortex Grit Separator, Distribution Chamber and RMBR tanks/
Rotating Attached Growth Treatment Plant., Sludge Sump, Chlorine
Contact Tank, Chlorinator Room/Shed, Sludge Centrifuge, Pump
House, necessary piping work with required valves, gates, drains,
pathways, Administration  Block cum Laboratory, Laboralory
Equipments, Tools and Plants, Spare Parts, elc. complete as turnkey
job with all invelved civil, clectrical and mechanical works inclusive of
following items, units as per detailed specifications for civil, electrical
and mechanical components with all dutics and taxes cte. complete. 1o
achieve BOD < 10ppm, COD < 50ppm, TSS < 10ppm, Total N <
10ppm and Total P < Ippm and Fecal Coliform < 100
MPN/100ml (o get recyclable quality of water for industrial /
agricultural purposes. (Including 12 Months of Defect Liability Period)

UNITS INCLUDED: )

Inlet Chamber: Designing, providing, and constructing RCC (M-30)
inlet chamber for the peak flow of 2 DWF including necessary
excavation in all types of strata including walkway all around the
periphery. Each compartment will have phosper bronze, steel gales
with extension rod, head stock, operating wheels, Gl pipe railing cte.
The work includes providing and making necessary arrangements (o
connect the {low tosereen chamber by approach channel as dirccted and

as per specifications.

Screen  Chamber: Designing, providing, coustructing, lesting and
commissioning ol screen chamber, designed for average | DWF and
maximum peak (low of 2 DWF in RCC (M -30), including walkway 1.2
m wide, inlet pipe/ channel from inlel chamber, outlet pipe / channel to
detritus tank, free board of 0.5 m minimum, RCC walkway 1.2 m
wide with GI pipe railing. RCC stair cuse of 1.2 m width from GL
to screen chamber,

removal type of Detritus Tank, mechanically operated in RCC (M-30)
capable of removing 100% 0.2 mm size particle and above, having
specific gravity 2.30 designed for one peak 2 DWF with suitable
arrangement of scparation of grit from putrescible solids including
providing, and making necessary arrangements of JB- 1. Inlet and outlet
channels of required sizes as make be required to conneet the flow to
connecting unit etc. Complete including hydraulic testing for water
tightness of structure having minimum FB of 0.3 m, wash out
arrangement to Grit chamber and platform 1.2 m wide RCC walkway
with Gl pipe bandling shall be provided. A pit for collecting grit
conveyed by conveyor shall be provided. It should be suitable to handle
the grit for carting. All arrangements shall be as detailed specifications
and as directed.

OR Designing, providing / constructing Vortex Grit Separators in Mild
Steel with Coal Tar epoxy on inside and Marine Epoxy on outside,
complete with internal piping, sludge removal valve etc complete

| Detritus Tﬁkf"ljcsi'gﬁiﬁng, providing and constructing continuously gril_

HYBRID ANAEROBIC REACTOR: in MS/ RCC for removal of
Suspended solids and BOD upto 50-60% of incoming load.

RMBR Basins: Designing, providing and constructing in RCC mixed
(M-30), RMBR basins lor biological removal of BOD along with
nitrification, den denitrification and Phosphorus Removal. The RMBRs
shall be complete with RMBR drums of Polypropylene in Mild Stecl
framework, plummer blocks, geared motor, Variable Frequency Drive
(VFD) if nceded, PP media ctc complete, along with a Bio Film
Scparator

ANOXIC REACTOR with attached growth media of PVC fills for

Nitrogen removal. Tank of MS/ RCC M30

24




Item Description

Unit

Rate
(Rs. in Lakh)

Chlorine Contact Tank: Designing providing and constructing chlorine
contact chamber of adequate capacity to deal with IDWF average flow.
The chlorine contact tank should be of 30 min capacity, during average
flow to achieve 99.99 % coli form reduction. Chlorine dose shall be
maintained as per standard provisions, including designing, providing
and constructing water supply provision for chlorination, including
providing dewatering and by pass arrangement jointing to final effluent
mains and outlel weir ete complete. The effluent quality should match
with the standards laid down by he deparlment, as per obligatory
provision, as detailed specification and as directed by engineer in -
charge.

OR Ozonator of adequate capacity complete with Ozone gcnerator, Air
drier and O2 concentrator

Chlorinator and Chlorinator
and constructing chlorinators vacuum type 2 Nos, with auto switchover
facility and having capacity for dosage of adequate chlorine to ensure
99.99 % colilorm reduction as per per obligatory provisions and detailed
specifications with necessary provision ol having chlorinator room ol
adequate size. The chlorinator cquipment shall include cost of chlorine
cylinders/tonner, piping, valves, measuring and controlling cquipment,
safety devices, lifting equipment’s, cte. complete as per IS -10553 (part
11) 1982. The tonner room should have minimum 3 MT capacity cranc
for loading and unloading facility. Tonner storage should be distinctly
isolated and should be for minimum storage space as directed in the
design specification and as per gas laws 1981 and factory act shall be
provided. All other matching amenilies shall be provided, 5 MT gantry
rail shall be provided for full length of tonner room at 6 m height from
level of tonner room, with outlet chamber and treated cffluent outlet
channel ete. Complete as per detailed specification.

(Chlorinator and Chlorinator Room/Tonner Room Not required if
ozonatorisprovidedy
Sludge Sump: Designing, providing and constructing of sludge sump
and pump house of appropriate size with pumps, ceiling height
minimum 6 m over sump for discharging sludge to centrifuge and
recycling of flow for blending of sludge using Cl pipe complete as per
ion.

Sludge Centrifuge Platform with Centrifuges: Designing, providing,
constructing and installing including foundation cte, sludge centrifuge to
handle the sludge fow of | day in 20 hours per unit with sludge
dewatering unit drain ¢tc complete as per specification.  sludge
centrifuges with the necessary arrangement as per detailed spevification
mentioned in tender and obligatory provisions to be provided with
satisfactory lunctioning.

OR: Basket Centrifuge/s of adequate capacity with PP bags; complete
with mass foundation.

sewer of RCC NP2 pipe, lo discharge treated effluent, untreated cflluent
from oullet chamber to the local Nallah at the point shown on the drawing
including necessary chambers  for inspection and  cleaning including
necessary excavation, dewatering, refilling, concrete encasing/bedding
concrete steps to reach the nallah bed level. pitching and energy dissipation
chamber in nallah portion ete. complete upto 50 m length RCC NP2 pipe
line and including all above ilems.

Qutfall Sewer: Designing, promng and constructing app:'oplr‘iate outfall

Piping work in Cl Class-LA OR Ductile Tron including Sluice valves,
Reflux Valves, MS Gates: Providing laying and jointing pipes other than
those already included in the above items for interconnection by - pass
drains etc. of all units including adequate numbers of manhole
chambers. The item includes excavations, refilling and hydraulic testing
of pipes, valves, gates, accessories and cost of joinling matcrials. The
items includes required channels with gates lor interconnection of units
by pass deains ctc for all units as dirceted ete complote as per detailed.

A

25




Bl

[ Ttem. " . Rate
g ng " t

| No. | _ B Item Description Unit (Rs. in Lakh)

specitications
— T Administative Building cum Laboratory, single storied Porta cabin /|

Brick and morttar construction of total carpet area of minimum 300 sqft :

Designing, providing and constructing administrative building, office

cum Laboratory including stores. Aluminum door and window with

glass panels and all other allied items, fixtures fastening electrification

arrangement water supply arrangement ete complete. The building

should be so centralized that it should not be attached with any unit but

should have complele control of every unit as per laboratory equipment,

beautification, telephone and intercom arrangement and wircless system.
 |Scope also includes construction of boundaty wall. | —— : _
22.15.1 | Costof 1 MLD MLD 240.00
22.15.2 | Add per MLD above 1 MLD upto 2 MLD | MLD 90.00
22.15.3 |Add per MLD above 2 _M_Lmlpt_OS MLD - | MLD £0.00
22.15.4 |Add per MLD above 5 MLD upto 10 MLD o __MLD_ 75,00
22.15.5 AﬂdLmMLD above 10 w_j_[_)ﬂpitgil_?_MLiD - MLD 70.00

12, QAR Tl HH &Y ATl (ISSR

Tube Well Works @ Chapter-22 % fr=TgaR

AGBRR (Attached Growth Bioremediation with Reci

Note- No additional payment shall be paid in case

of change in the design for the given capacity.

(STP)

) @ WFT-Y&, Water Supply, Sewerage and
TESH 22.16 WAIGT Il 8

reulating Reactor) based Sewage Treatment Plant

S.No.

Particulars

Unit

Rate
(in Lakhs)

22.16

AGBRR  (Attached  Growth Bioremediation  with
Recirculating Reactor) based Sewage Treatment Plant (STP)

Design, Supply, Commissioning, Testing and giving satisfactory
trials by consistency by treatment of domestic and mix sewage
from closed drain or open drains by pumping from collection
tank to Inlet Chamber, Inlet Chamber, Screen Chamber, Grit
Chamber, Oil & Grease Chamber, Equalization Tank, Primary
Clarificr, Homogenization Tank, Fecal Sludge Management
Reactor, Biological Reactor | (Fixed Film Biological Reactor 1),
Recirculation Tank,  Biological Reactor 2 (Fixed Film
Biological Reactor 2) Buffer Tank, Disinfection Tank,
Chlorination Tank, Filter Feed Tank, Control Panel Room,
Pump House, Sludge collection tank, necessary piping work
with  required vales, pate drains, pathway,
Administration block with laboratory, Laboratory Equipmenl,
Tools and Plants, Spair Parts etc. complete as turnkey job with
all civil, mechanical, clectrical work inclusive of following
items, units as per detailed specification for civil, electrical and
mechanical compenent with all dutics and taxes cte. complete to
achieve BOD < 10 ppm, COD < 50ppm, TSS < 10ppm to get
treatment of waste water to quality water for Industrial /

valves,

26



S.No.

Particulars

Unit

Rate
(in Lakhs)

Agriculture / Landscaping / Recharge water bodies / Multiple
uses purposcs, Including Defect liability period (DLP)of 12
months. During DLP all vepair works and replacement of
essential components will be carried out so that the STP shall be
operational during the period.

UNITS INCLUDED:

Inlet Chamber: Design, Providing and construction of RCC
(M-30) inlet chamber designed for the peak flow including
necessary excavation in all type of strata including walkway all
around the periphery, each compartment will have CI gate with
extension rod, head stock, operating wells, Gl pipe railing etc.
The work includes providing and making necessary arrangement
to comneel the flow to screen chamber by approach channel as

directed and as per specitication.

Screen Chamber: Designing, providing and construction,
testing and commissioning of screen chamber, design for peak
flow in RCC (M-30), Including walkway with GI railing all
around. Screen should be bar screen of minimum 10mm thick of
Stainless Steel (SS-316)

Grit Chamber: Designing, providing and construction, testing
and commissioning of screen chamber, design for peak flow in
RCC (M-30), Complete including hydro testing for water
tightness of structure having minimum free board of 0.3mtr
wash out arrange to sludge collection tank. Including walkway
with Gl railing all arouad.

Equalization Tank: Designing, providing and construction,
testing and commissioning of’ equalization tank, design for peak
flow in RCC (M-30), Tank shall be watertight and fitted with 2
industrial pump for sewage water a sl working and 1 standby,
including walkway with GI railing all around.

Primary Clarilier: Designing, providing and Fabrication with
epoxy / Construction RCC (M-30) watertight primary clarifier
having Sidc Water Depth (SWD) 3.75m + 0.5m FB. The Setticr
shall be provided with scraper mechanism in MS with epoxy
painting for collecting the settled solid at the bottom (bottom
slope 1: 12) The central feed well shall be made of MS epoxy
painting from both [aces & well stiffencd. The sewage will be
admitted in the feed well & then will move outwards towards
periphery slowly and continuously over a weir & will be
callected in launder.

Homogenization Tank: Designing, providing and construction,
testing and commissioning of homogenization tank, design for
peak flow in RCC (M-30), Tank shall be watertight and fitted
with 2 industeial pumps for sewage water a sl working and |
standby, including walkway with Gl railing all around.

Fecal Siudge management Reactor: Designing, Providing and
construction RCC (M-30) Fecal Sludge management reactor
tank for removal of BOD, COD, TDS along with nutrient
removal to handle the average flow by spreading water through
bowbler sprinkler up word into specialized media and handle
sludge decomposition with suitable walkway with watertight

27




S.No.,

Particulars

Unit

Rate
(in Lakhs)

reactor having SWD 2.0m + 0.5m FB. The Reactor is filled
with multiple layers of Fecal sludge Media like, gravels,
pebbles, Sawdust in chips form, carthworm , in descending order
from bottom and vent pipe is fitted in every 3m for releasing of
Hume gas [rom bottom at u height of 2m with cowl cap at lop of
PVC Pipe. Water is spread through sprinkler and fitted in UPvC
JCPVC /Gl pipeline at reactor media. Reactor is having both
side slope to ward centre for drain out filter waler lo
recirculation tank by cutout of size 160mm diameter on wall at
drain level of reactor and treated water transfer to Accumulation
Tank.

Accumulation Tank: Designing, providing and construction,
testing and cammissioning of recireulation tank, design for peak
flow in RCC (M-30), Tank shall be watertight and fitted with 2
industrial pump of sewage water as | working and | standby,
including walkway with Gl railing all around.

Fixed Film Biological Reactor 13 Designing, Providing and
construction RCC (M-30) biological reactor tank for removal of
BOD, COD, 1SS along with nutrient removal to handle the
average flow by spreading water through umbrella sprinkler and
handle average & peak flow condition with suitable walkway
with watertight reactor having SWD 2.0m + 0.5m FB. The
Reactor | is filled with multiple layers of fixed film media like,
gravels, pebbles, marble stonc, activated carbon, in descending
order from bottom and vent pipe is fitted in every 3m for
releasing of Hume (rom bottom at a height of 2m with cowl cap
at top of PVC Pipe. Water is spread through sprinkler and fitted
in UPVC /CPVC /Gl pipeline from top of reactor. Reactor is
having one side slope for drain out filter water to recirculation
tank by cutout of size 100mm diameter on wall at floor level of
reactor | and filter water travel by drain toward recirculation
tank.

Recirculation Tank: Designing, providing and construction,
testing and commissioning of recirculation tank, design for peak
flow in RCC (M-30), Tank shall be watertight and fitted with 2
industrial pumps for sewage water a sl working and 1 standby,
including walkway with Gl railing all around.

Fixed Film Biological Reactor 1: Designing, Providing and
construction RCC (M-30) biological reactor tank for removal of
BOD, COD, TSS along with nutrient removal to handle the
average flow by spreading water through umbrella sprinkler and
handle average & peak llow condition with suilable walkway
with watertight reactor having SWD 2.0m + 0.5m FB. Arca of
reactor 2 is hall of reactor 1. The Reactor 2 is filled with
multiple layers of fixed film media like, gravels, pebbles, marble
stone, activated carbon, in descending order from bottom and
vent pipe is fitted in every 3m for releasing of Hume from
bottom at a height of 2m with cowl cap at top of PVC pipe.
Water is spread through sprinkler and fitted in UPVC /CPVC
/G pipeline from top of reactor. Reactor is having onc side
slope for drain out filler water to recirculation tank by cutout of
size 100mm diameter on wall at floor level of reactor | and filter

28




S.No. Particulars Unit . Rate
‘ (in Lakhs)

walcr travel by drain toward recirculation tank.

Buffer Tank: Designing, providing and construction, testing

and commissigning of Bulter tank, design for peak flow in RCC

(M-30), Tank shall be watertight and fitted with 2 industrial

pump for sewage water a sl working and 1 standby, including

walkway with Gl railing all around. Ozone Disinfectant is

attached with this tank by UPVC pipeline and diffuser at the

bottom to release ozone. The tank is equipped with inlet and

outlet arrangement in wall as per design.

Filter Feed Tanlk: Designing, providing and construction,

testing and commissioning ol Bufler tank, design for peak flow

in RCC (M-30), Tunk shall be waterlight and fitted with 2

industrial pumps for sewage water a sl working and | standby,

including walkway with Gl railing all around. Filtration system

is attached with this tank for final polishing of treated water by

Multi Grade Filter and Activated Carbon Filter. The tank is

equipped with inlel and outlet arrangement in wall as per design.

Discharge: Final (reated / recycle waler would be indirect

discharge for multiple use.

Sludge Collection  Tank: Designing, Providing  and

construction ol sludge collection tank and pump for discharging

sludge into thickener using MS / UPVC pipe complete as per

design and detailed specilication.

Piping work: providing, laying, and jointing pipe other than

those already included in the above items for inter connection,

bypass drain cte. ol all units including adequate numbers of

manholes chambers, the items include excavation, filling, &

hydraulic testing ol pipes, valves, gule, accessories & cost ol

jointing material. The items include channel with gate of

interconnection ol units, bypass drain ete. for all units as

directed ete. complete as per detailed specilication.
22.16.1 100 KLD 42
22.16.2 150 ) KLD 64
722.16.3 | 200 KLD 85
22 16.4 | 300 KLD 106
22.16.5 | 400 KLD 127
22.16.6 | 500 KLD 148
22.16.7 | 600 KLD 170
22.16.8 | 700 KLD 191
22.16.9 | 800 ) KLD 212
22.16,10 | 900 KLD 244
22.16.11 | 1000 KLD 265
22 16.12 | Add Per MLD above | MLD up to 5 MLD MLD 200

Notes: -

Screen Chamber and Grit Chamber upto 5 MLD capacity arc considered as manual type.

Upto | MLD capacity disinfection shall be done by Ozonation and above | MLD to 5 MLD shall
be done by Chlorination,

Sludge Thickuer / primary clarifier is provided from 0.1 MLD capacity of 8TP, Sludge will be
collected into sludge collection tank & pumped for treatment of sludge.

For all STP treutment of sludge by sludge drying bed to be provided upto 0.5 MLD capacity

For all STP sludge dewatering to be provided for treatment of sludge more than 0.5 MLD capacity

29 & Ll




S.No.

Rate

Particulars Unit
i ! (in Lakhs)

STP’s by using solid bowl centrifuge.

Chlorinator room not considered for STP upto 3 MLD capacity, For STP upto 3 MLD Laboratory
and Administrative Building is not considered only a room {or operator is

Boundary Wall, [encing, gate, storm waler drains, site clearance is not considered in this scope.

All water retaining structure are in M-30 grade of concrete.

Water table is considered 5 m below ground level for design.

Grade of concrete used is OPC 43 grade,

Grade of steel used is Fe 415

Peak factor considered for design of plant upto | MLD is 3, from 2 to 5 MLD is 2.5

Power available al STP location is assumed as LT power supply.

All the structural steel work / fabrication work are to be provided with application of Hot dip zinc
coating according to specitication as per IS 4756: 1996 (reaftirmed 2003)

Consent from pollution control board for Establishment and Operate is not considered in this scope,
Consent to be taken by client and fee to be paid by clicnt.

Elcclrical connection to be provided by client, Transformer and Gen sct not to be considered in this

scope.

All Tanks fitted with pumps complete with all fittings (1 working & 1 standby)

Control panel is based on PLC with HMI feature upto | MLD, more than | MLD SCADA to be

considered.

All clectrical & mechanical items o be considered as per design and requirement for STP plants.

No additional paynient shall be paid in case of change in the design for the given capacity.

13, GG Yaplga AFG X ST (ISSR) @ WWT—Ued, Water Supply, Sewerage and
Tube Well Works @ Chapter-22 § f=TTdR 3ged 22.17 Slel Al B

AERATED TREATMENT WETLANDS BASED SEWAGE TREATMENT PLANT

S. No

Item Description Unit Rate (In Rs)

22.17

Designing,  providing, constructing, hydraulic  testing,
commissioning and giving satistactorily trials of Forced Bed
Acrated Treatment Wetlands Systems to achieve the below
mentioned under point ‘A’ discharge parameters of the treated
water with 12 months of Defect Liability Period (DLP).
During DLP. all repair works, replacement of pre-treated
Aquatic Plants will be carried out.

System shall be designed for the following influent domestic
raw sewage characteristics: ptl - 5.5 - 9.0, BOD;< 250 mg/L,
COD < 500 mg/L., 1TSS <300 mg/L, Tatal N < 50 mg/L, Total
P < 15 my/L, Faceal Coliform (MPN) < 10 107

If raw scwage characteristics obscrved as per test (conducted
before designing STP) are more critical than the above-
mentioned characteristic, then samc shall be used for
designing ol Sewage Treatment Plant (STP).Quality of treated
water will meet the parameters as specified at table ‘A’ below,
if not, Additional item of Advance Level Treatment to be
added to meet treated water quality as specified in table ‘A’

below,




S. No

[tem Deseription

Unit

Rate (In Rs)

Drawings: Site specilic detailed drawings with plan, scctions,
hydraulic, P&l diagram.

Pre Treatment:

e  Scrcen Chambers with Retention Time 3 min or
veloeity 0.6 m/s with manual Bar Screen (Coarse
Sercen made in $8304 with opening of 15-20 mm)
latake Well with minimum RT of 3 times peak flow
of sewage per hour below average inverls level of
| 5m. For every cubic meter increase in volume of
Welwell, additional cost of’ Rs. 21,120/ shall be
added.

e  Screen Chambers with RT 3 min or velocity 0.6 m/s
with manual Bar Sereen (Fine Screen made in S8304
with opening of 10 mm)

e il and Grease Trap with RT of 10 min and with oil
and grease removal installed.

e Gril removal system (for | MLD and above sizes)

Primary ‘Treatment (Aerobic digestion): 24 hour net
retention time; Multi-chambered RCC Tank (M30) with 3.5 to
4.5 meter depth based on site conditions

Providing. installation and commissioning of Rapid Acting
Destratification & Oxygen Restoration (RADOR) system.
Providing. applying, spraying, adding of Organic Enzyme and
Micro-nutrient.

Sccondary Treatment (Acerated Treatment Wetlands): 2
Nos RCC open tanks (M30) with common wall or built
separatelyto provide a total volume of 1.40 CuM/KL of
treatment (0.6 Lo 0.8 Sqm surface arca with 2.2 to 2.5 meler
depth)

Designing, planning, constructing RCC basins for Acrated
Wetlands 1lydraulic testing and commissioning of Advanced
Engineercd  Constructed Wetlands. Acrated Treatment
Wetland systems rely on the ability to inject small quantities
of air in a very uniform patiern throughout the wetland bed.

Hydraulic Design & Piping Network in Wetland Basins:
Providing, fixing and commissioning of Piping network SCH -
40 (CPVC(), PN-0 Suitable for wetland including hydraulic
design and various types of Pipes & Filtings, Riscrs, Valves
designed on the basis of Subsurface Flow and Vertical Flow in
Wetlands to make Sewage water to spread all across the
Wetland evenly and make sure that the sewage water comes in